MINUTES OF 25" RECONSTITUTED EXPERT APPRAISAL COMMITTEE (INDUSTRY) HELD ON 13"
and 14'" OCTOBER 2014

25.1 Opening Remarks of the Chairman

25.2 Confirmation of the Minutes of the 23™ Reconstituted Expert Appraisal Committee
(Industry) held during 18" — 19" September 2014.

The minutes of the 23™ Meeting of the EAC was confirmed subject to the following corrections:

Agenda Item No. 23.6.6 The words “EC dated 17.04.2008 and 23.12.2011” is replaced with the words
“EC No. J-11011/1304/2007 dated 26.03.2008 and its amendment dated 03.07.2009”.

Agenda Item No: 23.5.5 In the subject, the words “withdrawal of earlier TOR application dated
06.06.2014 with revised TOR application dated 31.07.2014 vide letter dated 0.09.2014” will be added.
[...]
1080mg/I, 24mg/l and 192 mg/|. Effluents are discharged into the Dhandhi nalla flowing adjoining the
plant. Stack monitoring of PM indicates 105.20mg/Nm3. Groundwater table is in the range of 1.99-
6.89m bgl. Water quality parameters of groundwater quality analysed at 8 locations in and villages
around the plant indicated that levels of TDS, Total Hardness, were within limits. The specific water
conservation measures adopted include: (i) Reuse of entire effluents generated from Paper lll in the Pulp
Mill (ii) Counter current washing in unbleached section of pulp mill, (iii) Use of foul condensate from




33

soda recovery plant on ODL washers for pulp washing, and (iv) Complete wet washing of raw material
with treated effluents from ETP, and (v) reuse of treated ET effluents for green belt.

Solid waste generation is as given below:

S.N. Solid Waste Section Existing Total after Use
Quantity capacity
enhancement
1. ETP Sludge ETP 7.5TPD 12.8TPD Constitutes of cellulose fibres

and will be recycled for use of
board making

2. Boiler Ash Boiler House 12.5TPD 17.5TPD Filling low lying areas
3. Lime Sludge Hydro 10- 10-15kg/day Mixed with cement and mortar
preparation 15kg/day for repairing/plaster work

Agro based liquor — sodium carbonate pellets — 400kg/T of solids of black liquor is generated. Black
liquor (chemical recovery is done) in Soda Recovery Plant. Copeland FBR (fluidized Bed Reactor) is being
used. Effluents are discharged into River Dhela River via Ramganga (7-8km) and finally into River Ganga
(reaches after two days). The expansion project requires 7595m3/d of water to be sourced from
groundwater. TDS after tertiary treatment to be provided. Oxygen delignification and chemical recovery
of black liquor already being done.

AAQ monitoring carried out at 8 stations indicated that levels of PM10, PM2.5, SO2 and NOx were
within limits, however levels of PM10 (65.8-96ug/m3) and PM2.5 are on the higher side (27.5-45ug/m3).
AQIP modelling indicates that the predicted incremental GLC of PM10, SO2 and NOx are 5.49, 2.44 and
7.33ug/m3 respectively. With the proposed expansion, levels of particulates would be even higher. To
minimise air pollution from the plant operations, it is proposed to install Treema Cyclone and double
stage wet scrubbing system for the proposed boiler.

The total CSR budget for the next 5 years is Rs 76 lakhs for activities in the sectors of education, health,
sustainable livelihood, infrastructure and social issues. Capital cost of EMP measures is Rs 1514 lakhs
and annual recurring cost is Rs 95 lakhs.

Public Hearing was held on 10.07.2014. Issues raised in P.H. include control of air pollution from stacks
and white smoke from chemical recovery plant, proposed increase in water consumption, disposal of
ash, socio-economic development of the region and employment to locals. These issues were responded
to by PP.

The Committee was informed that in a meeting held on 8" October 2014 of Ministers of Water
Resources and Environment & Forests on Action Plan for water polluting industries in Ganga River Basin,
it was decided that all large and medium scale units located in Ganga River Basin shall be based on zero-
discharge. The 3 Paper Mills are located in the Ganga Basin, although not along the river front. The
Committee further noted that in case of chemical based paper industries it is difficult to achieve zero-
discharge. The effluents have been brought down from 200m3/T of paper produced, to 60m3/T, which
is well within prescribed standards and it is proposed to further down to 50m3/d.




34

EAC further desired that any details such as a Circular/direction in this regard issued by the CP Division
may be obtained and CP division be also consulted whether these units would also require achieving
zero-discharge.

The EAC after deliberations desired that water quality details u/s and d/s of River Dela upto 2km from
point of discharge and for g/w for the 8 stations shall be furnished in terms of TSS, TDS, COD and BOD.
Details of new technologies globally, if available, to bring to zero discharge shall be furnished so that
pollutants do not pollute the River Ganga in line with decisions taken in meeting held on 8™ October
2014 of Ministers of Water Resources and Environment & Forests on Action Plan for water polluting
industries in Ganga River Basin. In addition, the Committee also sought details of best available
technologies for treatment of TDS, colour, etc. The EAC also desired that Pollution Control Division of
the MOEF&CC may be consulted for details of recent best available technologies for reduction of TDS
and colour and on policy decisions/development with respect to industrial units in Ganga River Basin
generating large quantities of effluents and discharging into River Ganga/tributaries/canals. The EAC
also desired that permission from CGWA/State GWB is required for use of g/w for industrial operations.
The Committee desired that activities under CSR shall cover specific skill development and training for
the unemployed youth in the surrounding areas. Copies of the CTE and CTO shall also be provided.

The EAC after deliberations decided to further consider the project after receipt of the aforesaid details.

25.8.4 Proposed capacity expansion of Kraft Paper of M/s Siddeshwari Paper Udyog Ltd. at Dist.
Udham Singh Nagar, Uttarakhand (EC) J-11011/407/2012.1A-1I(l)

M/s. Siddeshwari Paper Udyog Ltd (SPUL) is having an existing Kraft Paper manufacturing plant of 65
TPD using agro-wastes like bagasse and wheat straw and also Indian waste paper at 7th K.M. stone,
Moradabad Road, Kashipur, District Udham Singh Nagar, Uttarakhand. The project proponent has
obtained NOC / CTE for the said project from UPPCB Vide letter Ref No. 2394/ NOC/ Siddheshwari Paper
Udyog Limited / 2429 dated 06th March, 1991. SPUL has proposed for expansion in production of Kraft
Paper from 65 TPD to 115 TPD and also, to optionally use coal instead of rice husk for 6 MW Captive
Power Generation Plant. The project was considered before the Expert Appraisal Committee (Industry)
for its First technical presentation (ToR) on 4th April, 2013. The ToR reconsideration presentation was
held on 18th Nov, 2013. The EAC has suggested Terms of References (ToR’s) for preparation of the
Environmental Impact Assessment (EIA) Report and Environmental Management Plan (EMP) vide its F.
No. J-11011/407/2012-1A-II (1) letter dated 31st March, 2014. Public hearing was conducted on 3" july,
2014. The EIA-EMP Report has been prepared by JM EnviroNet Pvt Ltd which is QCI/NABET accredited
for Pulp and Paper. EC application was made on 21.08.2014.

It was informed by M/s. Siddeshwari Paper Udyog Ltd that the total plant area is 9.27 ha. Proposed
enhancement in production capacity will be done within the existing plant premises, thus no additional
land is required. Out of the total area, 2.13 ha (~23%) will be developed under Green belt/Plantation.
Additional area will be developed under green belt during expansion to make it ~¥33% of total area. The



35

total cost for the proposed enhancement project is Rs. 475 Lacs. Capital cost for Environmental
Protection Measures is Rs. 110 Lakhs and Recurring Cost is Rs. 100 Lakhs per Annum.

No National Park, Wildlife Sanctuary, Biosphere Reserve, Tiger / Elephant Reserve, Wildlife Corridor,
Protected Forest etc. falls within 10 km radius of the plant site. Nearest Town/City is Thakurdwara which
is approximately 3 km in WSW direction and Kashipuris at 5.4 km in E direction. State Highway SH-41 is
adjacent to plant boundary, NH-74 is approximately 2.5 km in ENE direction. Nearest Railway Station is
Kashipur Railway Station which is 5 Km in NE direction. Nearest Airport Pant Nagar Airport is 59 Km in
ESE direction. Interstate Boundary (Uttarakhand- UP) lies at a distance of 0.5 km in west direction. Dehla
River is at a distance of 2.0 km in SE direction and Dhandi Nallah is 600 m in South direction

Following table shows the existing and the proposed facility of the plant:

Description Existing Capacit Proposed Total Capacity After
P g Lapactly Expansion Capacity | Expansion
Agro-pulp 20 - 45 TPD 35 TPD max. 35-80 TPD

Project (30 - 70%)
Proposal | Waste Paper Pulp

(70 - 30%) 45-20TPD 15-35TPD 80-35TPD
Total production 65 TPD 50 TPD max. 115TPD
Chemical 120 TPD - 120 TPD

Recovery plant

SPUL is proposing to alternatively use coal instead of rice husk for 6 MW captive power generation
plant. Indian coal will be used which will be purchased from open market. The proposed expansion
project is agro residue based and waste paper. Wood pulp is not technically feasible for use in
manufacturing process. The product of the industry is Kraft Paper. Hence bleaching chemicals like
elemental chlorine, hypochlorite, CIO2 etc. is not required. The black liquor spillage points are identified
and collected in a RCC lined pit. From here, it is pumped back into the black liquor storage tank and
further to chemical recovery plant. Potcher washing is not involved instead two stage counter-current
drum washers are used. Foul condensate generated from MEE (Multiple Effect Evaporator) is stored in
the storage tank and used in pulp washing in pulp mill. The ventury scrubber is installed to reduce the
SPM emission. Lime Kiln is not feasible as the CRP is FBR based. There is no spillage of foam in CRP Plant.

The manufacturing process of kraft paper involves the agro-based raw materials like bagasse & wheat
straw along with some portion of waste paper (unbleached). To produce the kraft grade of paper, there
is no need to bleach the pulp as the paper is for packaging purposes only. The raw material is cooked
with caustic under high temperature & pressure and washed further with simple water without any
chemicals. The pulp so produced is brown in nature from which the paper is manufactured directly.
Hence, there is no question of using the bleach chemicals for bleaching of pulp.

Raw material requirement

S. Raw Material Quantity (MT) Source Distance | No. of trips




36

No. Total after ffMode per day
Existing Additional | proposed
Transpor
enhancement ¢
(A) Raw material consumption
1. Wheat Straw 25 MT 19 MT 44 MT Local Suppliers Trucks 2
2. Bagasse 42.5 MT 33.5MT 76 MT Local Suppliers Trucks 4
3, |IndianWaste | ., 25 MT 57 MT Local Suppliers | Trucks | 3
Paper
(B) Chemical consumption
Chemical
1. | caustic Soda 5.5 MT 4.5 MT 10 MT emica Tankers | 1in 2 days
Manufacturers
2. | Fortified Rosin | 200 k 165 k 365 k Chemical Tankers | As required
’ & & & Manufacturers q
Chemical .
3. Alum 5MT 4 MT 9MT Tankers 1in 2 days
Manufacturers
(C) Fuel consumption
Rice Husk or 200 TPD Nil 200 TPD Near-by market Truck 10
1.
Coal Nil 140 TPD 140 TPD Open market Truck 7

Existing water requirement for the project is 2600 m3/day. Additional water requirement for the
proposed project will be 2000 m3/day. Total water requirement after proposed enhancement project
will be 4600 m3/day. Total power requirement after proposed enhancement project will be 82000 KWH
sourced from captive power generation of 6 MWh capacity, 1000 KVA connection from UPCL & DG sets
of 500 KVA (1 no.) - Used as standby.

Primary ETP sludge is reutilized back into paper making. The secondary clarifier and Tertiary treatment
sludge is collected in either sludge beds or dewatered through decanter and utilized within the plant.
The ash from the boilers is being/will be utilized for filling low lying area within the campus and also
utilized by nearby farmers in their fields. PP mentioned that once EC is granted for the proposed use of
coal in place of rice husk, the fly ash will be sent to the cement manufacturing units for which MoU will
be signed prior to use of coal. The levels of effluent quality before and after ETP treatment is as follows:

S. No. ETP Parameter Before Treatment After Treatment
1 pH 6.5-7.5 6.5-8.5

2 TSS (mg/l) 2000 - 2500 <75

3 BOD (mg/l) 450 - 600 <30

4 COD (mg/l) 1600 - 1800 <250

5 TDS (mg/l) 1800 - 2000 <2100




37

6 Color (PCU) - <500

Ambient air quality monitoring was carried out at 9 locations during Summer Season, 2013 (March to
May, 2013) and an additional one Month (December, 2013) within the study area of 10 km radius of
plant to assess the ambient air quality. The dominant wind direction during the study period was found
to be West and therefore, two locations were selected in downwind direction (East) for ambient air
monitoring. PM10 in the range of 65.8 — 96 pg/m3 and PM 2.5 in the range of 28.3 — 45ug/m3 are high.
S0O2 (7.5-15pg/m3) and NOx in the range of 18.4-28 ug/m3 are well within prescribed limits.

All major sources of air pollution are being/will be provided with adequate & efficient APCDs to maintain
emissions within permissible limit. Proper mitigation measures are being undertaken to take care of the
environment in respect of air, water, noise, soil & the green cover of the plant site & nearby villages.
Same practices will be followed for proposed enhancement project.

CSR budget for Rs 27 lakhs of 5% of the total cost of expansion project (Rs 475 lakhs) has been
earmarked for various activities in the sectors of education, health, sustainable livelihood, infrastructure
and social issues.

Public hearing was conducted on 3" july, 2014 at Plant premises at 7" K.M. Stone, Moradabad Road,
Kashipur, District Udham Singh Nagar, Uttarakhand under the chairmanship of Mr. Ashish Bhatgai, ADM,
Udham Singh Nagar. Major issues raised during the Ph are effect of effluent water on animal and crops,
control of fly ash from falling in the nearby areas and depletion of ground water. PP mentioned that
during Paper making, the effluent coming out of the industry is being treated in the ETP before
discharge; so that there is no effect of discharged water on animals & crops. For control of emissions
from the boiler, ESP has already been installed with proper stack height (i.e. 52 m). Ground water
recharge will be done through Rain water harvesting.

The Committee was informed that in a meeting held on 8™ October 2014 of Ministers of Water
Resources and Environment & Forests on Action Plan for water polluting industries in Ganga River Basin,
it was decided that all large and medium scale units located in Ganga River Basin shall be based on zero-
discharge. The 3 Paper Mills are located in the Ganga Basin, although not along the river front. The
Committee further noted that in case of chemical based paper industries it is difficult to achieve zero-
discharge. The effluents have been brought down from 200m3/T of paper produced, to 60m3/T, which
is well within prescribed standards and it is proposed to further down to 50m3/d.

EAC further desired that any details such as a Circular/direction in this regard issued by the CP Division
may be obtained and CP division be also consulted whether these units would also require achieving
zero-discharge.

The EAC after deliberations sought details of new technologies globally, if available, to bring to zero
discharge shall be furnished so that pollutants do not pollute the River Ganga in line with decisions
taken in meeting held on 8™ October 2014 of Ministers of Water Resources and Environment & Forests
on Action Plan for water polluting industries in Ganga River Basin. In addition, the Committee also



38

sought details of best available technologies for treatment of TDS, colour, etc. The EAC also desired that
Pollution Control Division of the MOEF&CC may be consulted for details of recent best available
technologies for reduction of TDS and colour and on policy decisions/development with respect to
industrial units in Ganga River Basin generating large quantities of effluents and discharging into River
Ganga/tributaries/canals. The EAC also desired that permission from CGWA/State GWB is required for
use of g/w for industrial operations. The Committee desired that activities under CSR shall cover specific
skill development and training for the unemployed youth in the surrounding areas. Copies of the CTE
and CTO shall also be provided.

The EAC after deliberations decided to further consider the project after receipt of the aforesaid details.